
www.epa.ie

Report No.

Optimal Design and Operation of Small-scale 
Wastewater Treatment Plants: The Irish Case 

Authors: Lorna Fitzsimons, Greg McNamara,  
Edelle Doherty and Eoghan Clifford   

255



ENVIRONMENTAL PROTECTION AGENCY
The Environmental Protection Agency (EPA) is responsible for 
protecting and improving the environment as a valuable asset 
for the people of Ireland. We are committed to protecting people 
and the environment from the harmful effects of radiation and 
pollution.

The work of the EPA can be 
divided into three main areas:

Regulation: We implement effective regulation and environmental 
compliance systems to deliver good environmental outcomes and 
target those who don’t comply.
[...]
grab sampling may not provide data of sufficient 
quality for system operation and management.

 ● Based on the specific user inputs, and from an 
economic life cycle perspective, constructed 
wetlands were found to be a viable alternative 
to conventional electro-mechanical systems in 
locations where land availability at a reasonable 
cost is not an issue. In addition, constructed 
wetlands have a more favourable environmental 
profile due to reduced energy and chemical 
requirements.

 ● Variations in plant scale, organic and inorganic 
loading, and discharge limits have a significant 
effect on the economic and environmental 
performance of electro-mechanical treatment 
systems.

 ● Economic and environmental economies of 
scale were evident for most electro-mechanical 
systems. Scale economies are not as significant in 
constructed wetland systems because of the fixed 
linear relationship between population equivalent 
and required unit area.

 ● Energy use contributes significantly to both the 
operational cost and environmental impact. The 
magnitude of the environmental impact is as 
much a function of the electrical grid mix as of the 
quantity of energy used.

 ● There are significant trade-offs between regional 
and global environmental impact categories. This 
is largely dictated by a plant’s discharge limits, i.e. 
more stringent discharge limits will reduce regional 
impact (eutrophication, toxicity) while increasing 
global impact (global warming, acidification).



xii

Optimal Design and Operation of Small-scale Wastewater Treatment Plants

Summary of Key Recommendations

● Economic cost evaluations and comparisons
should be carried out over the system lifetime
using appropriate life cycle costing models.

● Broader environmental impacts can be considered
within design criteria, particularly in situations
where the life cycle costs of competing systems
are within a margin of uncertainty (it is assumed
chosen designs will be suitable to meet discharge
limits).

● Sludge disposal costs are location-specific and
alternative disposal options should be assessed
during life cycle cost assessment for competing
systems.

● Constructed wetlands should be afforded due
consideration in locations where land availability is
not a limiting factor, subject to supporting business
case analysis of competing processes on a case-
by-case basis.

● Benchmarking of wastewater treatment plants
should be further developed as a performance
optimisation and management tool. This will
require, in particular, the use of flow-proportional
sampling at wastewater treatment plants.

● The development of methodologies to determine
minimal data requirements for effectively
implementing performance management, life
cycle analysis and benchmarking tools should be
considered.



1

1 Introduction

The water and energy nexus is rightly receiving 
attention from policymakers and researchers in an 
effort to promote joined-up thinking on sustainable 
energy and water supplies. The energy sector 
uses significant amounts of water to source and 
convert primary energy supplies, and the water and 
wastewater treatment sectors use significant amounts 
of energy to deliver and treat water and wastewater. 
From the global perspective, 2–3% of the world’s 
energy is used for water supply and sanitation 
purposes (Olsson, 2012).

Energy requirements for wastewater treatment are a 
function of several variables, including scale, influent 
wastewater flow rates and concentrations, effluent 
water discharge requirements, technology selection, 
operating practices and control strategies. However, 
it is important to note that energy is not the only 
significant cost of operating wastewater treatment 
plants (WWTPs); other important cost categories 
include labour, chemicals and sludge management. 
When selecting treatment technology options, the 
cost of ownership, comprising both capital costs and 
operational costs, should be assessed and optimised 
across all cost categories and over the entire 
lifetime of the WWTP. Furthermore, several of these 
categories contribute to the broader environmental 
impact of WWTPs and technology selection should be 
considered carefully to mitigate adverse environmental 
effects.

The focus of this project is small WWTPs, defined 
for the purposes of this report as WWTPs with a 
population equivalent (PE) < 2000. Ireland has a 
particular landscape of WWTPs, with the vast majority 
of Irish plants being classified as small. For example, 
there are more than 500 agglomerations in Ireland 
between 50 and 500 PE, and all of these are subject to 
the Waste Water Discharge Authorisation Regulations. 
Recent research reported that approximately 
87% of Irish WWTPs treat agglomerations of less 
than 10,000 PE (Shannon et al., 2014). The wide 
distribution of small WWTPs in Ireland reflects the 
low population densities beyond the larger cities and 
towns. Internationally, decentralised WWTPs are 
generally unstaffed (i.e. they may not have operational/

maintenance staff based on site) and can be more 
likely to be infrequently maintained and have limited 
monitoring and reporting capabilities (O’Reilly et al., 
2011). Choosing the optimal design for new plants and 
operating existing plants effectively and efficiently are 
complex matters and depend on a number of factors 
and variables. A non-exhaustive list includes scale; 
technology; loadings; discharge limits; WWTP location; 
discharge location; local climate, flooding propensity 
and topology; variation in incoming flows (industrial, 
agricultural, domestic, mixed, etc.); management 
priorities; feasibility of retrofitting economically; land 
availability; sludge management; monitoring capability; 
operational expertise; and cost.

The aim of this research, which builds on previous 
research funded by the Environmental Protection 
Agency (EPA) (Fitzsimons et al., 2016), was to 
develop methodologies, models and tools to assess, 
compare and benchmark the performance of 
small WWTPs from a number of perspectives: life 
cycle cost, environmental performance, resource 
consumption (energy and chemicals) and sludge 
management. This study also investigated how 
wastewater sampling can be optimised to provide 
improved data for life cycle assessment (LCA), 
benchmarking and other design/operational tools. The 
overarching aim should be to operate plants that treat 
wastewater in accordance with designated standards 
at an acceptable environmental and economic cost. 
However, it is not easy to benchmark, compare or 
predict individual plant performances, considering that 
WWTPs vary in scale, use different technologies or 
technology configurations, treat to achieve different 
effluent standards and accept influents with differing 
compositions and concentrations.

1.1 Objectives

The key objectives of this project were to:

1. conduct and collate detailed research into the 
state-of-the-art of sustainable, holistic, low-energy, 
solutions for the wastewater treatment industry, 
including the specific technologies that address 
the challenges of small indigenous WWTPs;



2

Optimal Design and Operation of Small-scale Wastewater Treatment Plants

2. further optimise a key performance indicator (KPI)
benchmarking toolkit (KPICalc) initially proposed 
in a previous project (Fitzsimons et al., 2016);

3. develop a methodology and framework to 
holistically assess the life cycle costs and 
environmental impact of representative small-
scale WWTPs;

4. develop a decision support tool (DST) for life cycle 
costing and assessing environmental impact.

1.2 Project Outputs

The key outputs of this project include tools and 
models that can support policymakers, regulators, 
plant operators and researchers to manage existing 
WWTPs and to assess and compare the life cycle 

costs and environmental performance of wastewater 
treatment systems (WWTSs). Specifically, these 
outputs include:

 ● KPI benchmarking software tools (KPICalc);
 ● life cycle cost and life cycle environmental models 

of representative Irish WWTPs;
 ● a DST.

1.3 Report Structure

The report is broken down into a number of chapters 
and sections. Chapter 2 presents an overview of the 
relevant literature. Chapter 3 details the methodology 
and model development. Chapter 4 presents and 
discusses the key results of the research. Finally, 
the project conclusions and recommendations are 
presented in Chapter 5 and Chapter 6, respectively.



3

2 Literature Summary

1 EPA-supplied data.

2.1 Introduction

The International Water Association (IWA) specialist 
group on small WWTPs has defined small plants as 
those serving agglomeration sizes of below 2000 PE 
or processing influent flow rates of below 200 m3/
day (Lens et al., 2001). The population distribution in 
Ireland is such that 587 WWTPs serve agglomerations 
of below 2000 PE.1 Small agglomerations face 
particular challenges in relation to their wastewater 
treatment needs. Typically, at these agglomeration 
sizes, the per capita cost of wastewater treatment 
begins to show an exponential increase with 
decreasing scale. WWTSs have economic and 
environmental costs associated with their construction 
and operation. These costs vary with location because 
of the specific conditions under which a treatment 
plant must be built and operated. Variations in 
scale, organic loading, discharge limits, topography, 
temperature and other regional factors can influence 
system performance to the extent that the suitability 
of a particular system for a given location may be 
less than that of a competing system. Qualitative 
design criteria, such as robustness and reliability, 
will eventually be reflected in a system’s total life 
cycle cost (LCC). Therefore, if the optimum system 
design can be considered as that which achieves 
the desired final effluent quality for the lowest cost, 
the choice of system requires an understanding of 
how alternative systems will perform under certain 

conditions and how variation in performance will 
ultimately influence cost. Conventional WWTSs can 
achieve high levels of pollutant removal; however, the 
performance of each system will vary depending on 
the type and quantity of substrate to be removed, and 
thus the appropriate solution is always contextual and 
situational (Schumacher, 1989). This suggests there 
is no “one-size-fits-all” solution applicable to every 
location or for every location where there is a system, 
or a system configuration that will outperform others. 
The main problem is how to determine which system is 
most appropriate for a particular location. It has been 
suggested that the selection of the most appropriate 
wastewater treatment technology is the biggest 
challenge faced by wastewater treatment management 
(Molinos-Senante et al., 2015).

2.2 Wastewater Treatment Systems 
and Processes

Conventional WWTSs generally fall into one of four 
categories: suspended growth, attached growth, hybrid 
and natural systems. Table 2.1 presents just some of 
the systems commonly found in operation.

2.2.1 Natural wastewater treatment systems

Natural WWTSs are low energy consumers that 
require large surface areas over which to operate. 
They require minimal human or material input and 

Table 2.1. Categories of wastewater treatment systems and processes

Suspended growth Attached growth Hybrid Natural

Conventional activated sludge 
(CAS)

Rotating biological contactors 
(RBCs)

Membrane bioreactor (MBR) Constructed wetlands (CW)

Anoxic oxic (AO) Trickling filter (TF) Moving bed biofilm reactor 
(MBBR)

Reed bed

Anaerobic anoxic oxic (AAO) Membrane aerated biofilm 
reactor

Integrated fixed-film activated 
sludge (IFAS)

Waste stabilisation pond

Sequence batch reactor (SBR) Pumped flow biofilm reactor CAS/TF Aerated lagoon

Extended aeration (EA) – 
oxidation ditch (OD)

Horizontal flow biofilm reactors RBC/reed bed Soil filters, sand filters



4

Optimal Design and Operation of Small-scale Wastewater Treatment Plants

thus can be suited to isolated locations (Solano et al., 
2004; Babatunde et al., 2008; Kayranli et al., 2010). 
The percentage of operational expenditure (OPEX) 
attributable to labour has been reported to be higher 
for small WWTPs (Table 2.2) (Reicherter, 2003). 
McEntee (2006) reported that CW maintenance costs 
can be as little as 1/20th of those for a conventional 
system and, therefore, these systems may prove to be 
more economical than conventional systems in certain 
situations.

Although often referred to as low-tech systems, the 
mechanism by which pollutant removal is carried 
out in natural systems is complex and specialised. 
Each natural treatment system type has specific 
strengths and limitations that make them better suited 
to particular locations and conditions. The choice of 
system will depend largely on the required effluent 
quality and land availability. Vertical flow (VF) CWs 
have a greater capacity to remove ammonia with 
a reported required surface area of 3 m2/PE, while 
horizontal flow (HF) CWs have a greater capacity for 
total nitrogen (TN) removal but require a much greater 
surface area (10 m2/PE) (Wallace and Knight, 2006). 
Phosphorus removal in CW systems has had limited 
success and an additional mechanical process may be 
required where low-phosphorus effluent is required. 
Combinations of natural systems are often integrated 
to produce a particular effluent quality by utilising 
pollutant removal mechanisms specific to each system 
type (Belmont et al., 2004).

2.2.2 Conventional electro-mechanical 
systems

Treatment is normally carried out through a series 
of unit processes that remove solids and pollutants 
through filtration, gravity settling, biological 
decomposition or chemical precipitation. Each unit 
process requires material and energy inputs, the 

quantities of which vary depending on system type, 
system configuration and site-specific conditions. 
Suspended growth systems employ energy-intensive 
aeration to achieve biological oxidation of the 
wastewater substrate. The level of aeration required 
will depend on a plant’s organic loading and discharge 
limits. Ammonium removal may require up to 30% 
more aeration energy and TN reduction will require 
varying levels of material and energy depending on 
system configuration.

While most suspended growth systems utilise 
chemicals to achieve phosphorus removal, biological 
phosphorus removal can be achieved with the 
AAO system; however, when very low phosphorus 
effluent concentrations are required, combinations 
of biological and/or chemical processes, as well as 
other processes (e.g. absorption), may be required. 
Attached growth systems achieve biological aeration 
through different means and, therefore, have 
different energy sinks. RBCs deliver the biomass to 
atmospheric air on partially submerged discs that 
rotate continuously in and out of the wastewater. The 
motors that drive disc rotation are the main energy 
sink in RBC systems. TFs distribute the wastewater 
over an attached growth media filter bed and may 
require a significant pumping energy input. A typical 
TF energy consumption value of 0.093 kWh/m3 has 
been reported (Metcalf & Eddy, 2014); however, this 
value is likely to increase as system size decreases. 
Furthermore, depending on the desired loading rates, 
a TF system may require forced draft aeration, which 
introduces another energy sink to TF systems. As 
with suspended growth systems, nutrient removal 
with attached growth systems requires additional 
energy and material inputs. Phosphorus removal using 
attached growth systems has had limited success and 
generally requires chemical input. Hybrid WWTSs are 
designed to achieve a specific final effluent quality by 
combining processes from different systems. The IFAS 
system combines the robustness of attached growth 
systems with the flexibility of suspended growth 
systems to achieve high-quality effluent in cases 